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To
The representatives of Alban
Giacomo Spa

On 16.12.2022 a fire resistance test was conducted on the doorset "Halspan 44 mm Prima". The fire
impact was on the side of the hinges. Test duration was 70 minutes.

The thermal insulation criteria were fulfilled for 69 minutes, integrity was maintained for 70 minutes.

Halspan 44 mm Prima is a hinged door made from timber and derived timber products, classified El1;
EI260. The dimensions of the door leaves were (W x H) 2156 mm x 871 mm with an overall thickness of
the door leaf of 56 mm.

The suitability of "Eclipse 2.1" (E302009234), produced by the company Alban Giacomo spa - Italy for
installation in this door construction has been successfully verified by the fire resistance test as per EN
1634-1 for a test duration of 60 minutes.

For further details refer to the test report TR-391-01/29.05.2023 issued by F Plus ltd.

The Halspan 44 mm Prima door, produced by the company YIANNAKIS KOKKINOS LTD. Has been
successfully verified by the fire resistance test as per EN 1634-1;2014+A1:2018 for test duration of 70

minutes.
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